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TEST REPORT/检测报告

Name of sample….

样品名称

: In-ceiling speaker

天花板喇叭

Client………………

申请商

: Cloud Electronics Limited

Address…………...

申请商地址

: 140 Staniforth Road Sheffield, S9 3HF. UK

Brand Name………

商标

: Cloud

Manufacture………

制造商

: Cloud Electronics Limited

Address.................

制造商地址

:
140 Staniforth Road Sheffield, S9 3HF. UK

Factory...................

工厂

Innovative Audio Intl Co., Ltd

惠州市创响音响制品有限公司

Address.................

工厂地址

5th Road, 4th District, Lilin Square, Lilin Town, Huizhou

City, Guangdong Province, China, 516035

惠州市仲恺高新区沥林镇沥林文化广场 4区 5路厂房

Classification…….

检验类别

: Commission Test

委托检测

Test item…………..

检测项目

: Dustproof and Waterproof Test (IP56)

防尘防水测试 (IP56)
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Attachment of report – Data
Item
序号

Test Item
测试项目

Standard Requirement
测试要求

Result
测试结果

Verdict
判定

1 Dustproof test
防尘试验（IP5X）

a. Square-meshed sieve diameter: 75μm;
b. Talcum powder density: 2kg/m3;
c. Test time: 8h;
After test, if no deposit of dust is inside the
enclosure, test is pass.
1. 筛网孔径：75μm；

2. 粉尘密度：2kg/m3；
3. 试验时间：8h；
试验后，检查样品有无进尘现象。

No ingress of
dust is inside
the enclosure

无进尘

Pass
符合

2 Waterproof test
防水试验（IPX6）

a. Internal diameter of the nozzle:
12.5mm;

b. Delivery rate: 100(1±5%)L/min;
c. Water pressure: to be adjusted to
achieve the specified delivery rate;

d. Core of the substantial stream: circle of
approximately 120mm diameter at 2.5
distance form nozzle;

e. Test duration per square meter of
enclosure surface area likely to be
sprayed:1 min;

f. Minimum test duration: 3min;
g. Distance from nozzle to enclosure
surface: between 2.5m and 3m.

After test, the enclosure shall be inspected
for ingress of water.

1. 喷嘴内径：12.5mm；

2. 水流量：100L/min；
3. 水压：按规定水流量调节；

4. 主水流的中心部分：离喷嘴 2.5m处直径

约为 120mm的圆；

5. 外壳表面每平方米喷水时间：约 1min；
6. 试验时间：最少 3min；
7. 喷嘴至外壳表面距离：2.5~3m；

试验后，检查样品无进水现象。

No ingress of
water is inside
the enclosure

无进水

Pass
符合

Equipment list
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ID Number Instrument Model/ Type Calibration Date

SLCS-S-031 Sand and dust test box SG-500 2019-05-16

SLCS-S-034 IPX5, IPX6 waterproof equipment X6 2019-07-05

SLCS-S-135 Digital hygrometer thermometer HTC-1 2019-07-03

SLCS-S-148 Air compressor OTS-800 /
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Attachment of report – Photo

Fig. 1 Product Picture /样品照片

Fig. 2 The Dustproof Test /防尘测试
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Attachment of report – Photo

Fig. 3 The Waterproof Test /防水测试

Fig. 4 After the Test /测试后

---------------------------END OF REPORT------------------------
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